



* L A H S L 2 5 0 0 1 1 5 4 3 *

PRESTIGE IMPEX, INC.

3640 WALNUT GROVE LANE,

CUMMING, GA 30041

UNITED STATES OF AMERICA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS:

Sample Description : WOVEN FABRIC
Buyer Name : SELF REFERENCE
Colour : (A) LIGHT BLUE
Supplier Name : -
Buying House Name : -
Construction : 20 X 20 60:56
Fibre Content : 50%POLYESTER & 50%COTTON.
Country of Origin : PAKISTAN
Sample Weight : 142 GSM
Sample Receiving Date : 23-Dec-2025
Test Performing Period : 23-Dec-2025 TO 26-Dec-2025

Applicant's Proposed Care Machine wash at 40 Degree C, Tumble Dry Medium, Normal cycle
Instruction:

FOLDER NUMBER : LAH25-0008769

159516

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/terms and conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Conclusion on Meet/ Fail are based on the test results from the actual sampling of the received sample(s). Results of conformity statement for tests requested is justified according to decision rule based on the non-binary statement with guard band (is equal to the expended measurement uncertainty with a 95% coverage probability, w =U95) as stated in ILAC-G8:09/2019 clause 4.2.3.



Test Parameters	Conclusion	Remarks
Colour Fastness To Light	M	
Colour Fastness To Washing	M	
Appearance After Washing	SEE RESULTS	
Dimensional Stability To Washing	M	
Fibre Content	M	
Fabric Weight Per Unit Area	M	
Tearing Strength	F	
Tensile Strength	M	
Weave Construction	M	
Yarn Count	F	

Test Results (s): Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Selected test (s) as requested by applicant.

Remarks:

M = Pass

F = Fail

* = No specified requirement

FOLDER NUMBER : LAH25-0008769

159516

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/terms and conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Conclusion on Meet/ Fail are based on the test results from the actual sampling of the received sample(s). Results of conformity statement for tests requested is justified according to decision rule based on the non-binary statement with guard band (is equal to the expended measurement uncertainty with a 95% coverage probability, w =U95) as stated in ILAC-G8:09/2019 clause 4.2.3.

**Lab Conditions:**

ASTM D1776

Humidity: 65 ± 5% Relative Humidity

Temperature: 21 ± 2 °C

ISO 139

Humidity: 65 ± 4% Relative Humidity

Temperature: 20 ± 2 °C

Signed for and on behalf of:

SGS Pakistan (Private) Limited

MUHAMMAD USMAN ASHRAF
Connectivity and Products (C&P)
Executive Officer

FOLDER NUMBER : LAH25-0008769**159516**

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/terms and conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Conclusion on Meet/ Fail are based on the test results from the actual sampling of the received sample(s). Results of conformity statement for tests requested is justified according to decision rule based on the non-binary statement with guard band (is equal to the expended measurement uncertainty with a 95% coverage probability, w =U95) as stated in ILAC-G8:09/2019 clause 4.2.3.



RESULTS	REQUIREMENTS
---------	--------------

Colour Fastness To Light

ISO 105-B02:2014

, use Xenon arc lamp, no flip-flop mode was used

Comparison up to blue wool reference 4

Sample : (A)

Grade(B.W.S)	4-5	4
--------------	-----	---

Sub Contraction Remarks: This test has been subcontracted to SGS Karachi Lab.

Colour Fastness To Washing

ISO 105-C06:2010

Test No.:A2S, Machine wash at 40°C with 4g/L ECE (B) and 1g/L Sodium Perborate with 10 Steel Balls, Not adjusted, Liquor volume: 150ml, Time: 30 min

Sample : (A)

Change in Shade	4	4
Staining On Multi-fibre Stripe		
Acetate	4-5	4
Cotton	4	
Polyamide	4-5	
Polyester	4-5	
Acrylic	4-5	
Wool	4-5	

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

FOLDER NUMBER : LAH25-0008769

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/terms and conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Conclusion on Meet/ Fail are based on the test results from the actual sampling of the received sample(s). Results of conformity statement for tests requested is justified according to decision rule based on the non-binary statement with guard band (is equal to the expended measurement uncertainty with a 95% coverage probability, w =U95) as stated in ILAC-G8:09/2019 clause 4.2.3.



RESULTS	REQUIREMENTS
---------	--------------

Appearance After Washing

SGS In-House Method,SL-TM-DIM-001

After 3 Washes,same as dimension stability

Sample : (A)

After 3 Washes

Colour Change	4	/
Fuzzing Assessment	No significant change observed.	
Pilling Assessment	No significant change observed.	
Staining on multi fibre strip		
Staining On Acetate	4-5	
Staining On Cotton	4	
Staining On Polyamide	4-5	
Staining On Polyester	4-5	
Staining On Acrylic	4-5	
Staining On Wool	4-5	

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Dimensional Stability To Washing

BS EN ISO 3759:2011/BS EN ISO 5077:2008/BS EN ISO 6330:2012

Using horizontal axis, front-loading type machine; Procedure No.4N, Machine Wash At 40°C; with 2.0±0.2kg total dry mass (Type III (100% Polyester) Ballast+ Specimen) and 77%'ECE' detergent (A)+ 20% Sodium Perborate+ 3%TAED, Tumble Dry Medium,

Sample : (A)

	After 3 Washes (%)	±5%
Lengthwise	-2.9	
Widthwise	-2.3	

Remark: (+)Means Growth; (-)Means Shrinkage

FOLDER NUMBER : LAH25-0008769

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/terms and conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Conclusion on Meet/ Fail are based on the test results from the actual sampling of the received sample(s). Results of conformity statement for tests requested is justified according to decision rule based on the non-binary statement with guard band (is equal to the expended measurement uncertainty with a 95% coverage probability, w =U95) as stated in ILAC-G8:09/2019 clause 4.2.3.



RESULTS	REQUIREMENTS
---------	--------------

Fibre Content

ISO 1833-1:2020

Sample : (A)

	Actual %	Claimed %	
Cotton	49.3	50.0	-3 to 3 %
Polyester	50.7	50.0	-3 to 3 %

Remark: Moisture regain of Cotton:8.5%, Polyester: 1.5%.

Sub Contraction Remarks: This test has been subcontracted to SGS Karachi Lab.

Fabric Weight Per Unit Area

ISO 3801:1977 Method 5

Sample : (A)

Weight	143.70 g/m ²		142+5%/-5%
--------	-------------------------	--	------------

Tearing Strength

ISO 13937-1:2000+Cor.1:2004

Elmendorf

Sample : (A)

Warp/Length Yarns Torn	12.1 N		12
Weft/Width Yarns Torn	10.3 N		12

FOLDER NUMBER : LAH25-0008769

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/terms and conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Conclusion on Meet/ Fail are based on the test results from the actual sampling of the received sample(s). Results of conformity statement for tests requested is justified according to decision rule based on the non-binary statement with guard band (is equal to the expended measurement uncertainty with a 95% coverage probability, w =U95) as stated in ILAC-G8:09/2019 clause 4.2.3.



	RESULTS	REQUIREMENTS
--	---------	--------------

Tensile Strength

ISO 13934-2:2014

Grab method

Sample : (A)

Warp/Length	370.0 N	290
Weft/Width	320.0 N	265

Weave Construction

ISO 7211-1:1984

Sample : (A)

Type of Weave	1/1 - Plain weave	Plain
---------------	-------------------	-------

Yarn Count

BS ISO 7211-5:1984

Sample : (A)

Warp	19	27 fils/cm
Weft	18.1	21 fils/cm

FOLDER NUMBER : LAH25-0008769

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/terms and conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Conclusion on Meet/ Fail are based on the test results from the actual sampling of the received sample(s). Results of conformity statement for tests requested is justified according to decision rule based on the non-binary statement with guard band (is equal to the expended measurement uncertainty with a 95% coverage probability, w =U95) as stated in ILAC-G8:09/2019 clause 4.2.3.



SAMPLE PHOTO



End of Report

FOLDER NUMBER : LAH25-0008769

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Conclusion on Meet/ Fail are based on the test results from the actual sampling of the received sample(s). Results of conformity statement for tests requested is justified according to decision rule based on the non-binary statement with guard band (is equal to the expended measurement uncertainty with a 95% coverage probability, w =U95) as stated in ILAC-G8:09/2019 clause 4.2.3.